



CSIRO- Materials Science & Engineering (ABN: 41 687 119 230)

Henry St, Belmont, Victoria 3216, Australia.

Telephone: (03) 52464000 Fax: (03) 52464057

Email: texlab@csiro.au

Web: <http://www.tft.csiro.au>

Textile Testing Laboratory

TEST REPORT

Report Number: 11-0152

Page 1 of 1

Date: 20/06/2022

Client: Polycell Australia Pty Ltd
Contact: Mathew McNeil
Address: 33 Commercial Drive
Dandenong Vic 3175

Fax: 03 97933633

Sample Description: silver insulation material designed for pallet protection

Test Method	Results	Unit
-------------	---------	------

BS 5335
THERMAL RESISTANCE
Using Togmeter

Insulation at -

Heat Setting 3	1.83	Togs
Heat Setting 6	1.92	

At an ambient temperature of 23.1°C – difference from face to back 2.4°C

At an ambient temperature of 28.6°C – difference from face to back 5.1°C

The results contained in this report apply only to the sample submitted to the laboratory. This report must not be reproduced without the written authority of the laboratory and then shall only be reproduced in full.

Approved by: D.R. Carroll - Laboratory Manager

Australian Science, Australia's Future